
396-001650 - PumpRight Inlet Page 1 Revised: 7/20/2022 
Plumbing Kits Instruction Sheet © 2022 SurePoint Ag Systems, Inc. 

396-001650
PumpRight Inlet Plumbing Kits 

(PR17/PR30/PR40/D250) 
Includes fittings from hitch to pump & 

hose 

Kit Number: 520-00-1000 
Description: PR17 / PR30 Inlet Plumbing Kit with 15’ of 1-1/2” Hose 
and Fittings from Hitch to Pump 

Kit Number: 520-00-100050 
Description: PR40 / D250 Inlet Plumbing Kit with 15’ of 2” Hose and 
Fittings from Hitch to Pump 

Sure
Poin

t A
g S

ys
tem

s



 

396-001650 - PumpRight Inlet Page 2 Revised: 7/20/2022 
Plumbing Kits Instruction Sheet © 2022 SurePoint Ag Systems, Inc.  

 

Parts List  

ITEM NO. PART NUMBER DESCRIPTION QTY. 

1 280-150-ENF 1-1/2” Enforcer Fertilizer Solution Hose 15 

2 521-08-1000A PR17/PR30 Inlet Plumbing Kit Assembly Bag Only 1 

ITEM NO. PART NUMBER DESCRIPTION QTY. 

1 102-200VBR-90 2” Mounting Bracket - 90 Degree 2 

2 102-200VBR 2” Mounting Bracket - Straight 1 

3 102-200VSFCF 200 Series Manifold x 2” Male Quick Coupler Std Port Valve 1 

4 105-150G-H 1-1/2” EPDM Gasket 1 

5 105-200BRB 2” Manifold x 2” HB 1 

6 105-FC200 2” Manifold Clamp 1 

7 106-200CAP 2” Cap 1 

8 280-200-ENF 2” Enforcer Fertilizer Solution Hose 20 

9 350-PS288 
Pressure Seal HD Clamp, Size 288 - 2.125” - 2.625” (2” ENF 
or WBS hose) 

2 

10 384-1004 
Hardware Kit - Qty 6 Size 12 x 1-1/4” Self Drilling Screws with 
Qty 4 5/16” Fender Washers 

1 

11 384-1095 Hardware Kit - 3/8” Hex Cap Bolts and 3/8” Flange Nuts 1 

Kit: 520-00-1000 

Kit: 520-00-100050 

Sure
Poin

t A
g S

ys
tem

s



 

396-001650 - PumpRight Inlet Page 3 Revised: 7/20/2022 
Plumbing Kits Instruction Sheet © 2022 SurePoint Ag Systems, Inc.  

 

1. Remove nuts on Poly Valve as required to fasten 
valve to mounting bracket of choice. Re-install nuts 
and wrench tighten. 

2. Pre-assemble inlet plumbing components as 
shown. (Hose barb size will vary between kits) 

3. Mount plumbing assembly and mounting bracket to 
hitch using the hardware provided. 

4. Push 1-1/2” or 2” hose onto hose barb fitting and 
route to the pump. Secure using provided clamps. 

Step by Step Instructions 

Step 1 

Step 3 
Step 4 

200BRB / 200150BRB 

Step 2 

Note: Kits are designed to be able to unhook the fertilizer carts from the planter.  

Sure
Poin

t A
g S

ys
tem

s



 

396-001650 - PumpRight Inlet Page 4 Revised: 7/20/2022 
Plumbing Kits Instruction Sheet © 2022 SurePoint Ag Systems, Inc.  

 

Suggested Items 
Mounting Brackets 

1. Attach 400-2605Y1 to 400-3177Y1 using four (4) 
3/8” x 1” carriage bolts and flange nuts. 

2. Remove nuts on Poly Valve as required to fasten 
valve to 400-2605Y1. Re-install nuts and wrench 
tighten. 

3. Pre-assemble fill kit components as shown. 

4. Mount inlet plumbing assembly and bracket to the 
rear step of John Deere 1770NT or 1775NT using 
existing hardware. 

5. Push enforcer hose onto hose barb fitting. Route 
hose to pump and secure using the provided hose 
clamps. 

Mounting on lower step of rear platform 

Step 4 

Step 1 

Step 2 

Step 3 

1. Remove nuts on Poly Valve as required to fasten 
valve to 400-3187Y1 bracket. Re-install nuts and 
wrench tighten. 

2. Using two (2) 1/2” x 1-1/2” hex head bolts, flat 
washers, and nuts, attach inlet plumbing assembly 
and bracket to the rear hitch as show.  

3. Route hose to pump and secure using provided 
hose clamps. 

Part Number: 400-3187Y1 

Part Number: 400-2605 / 400-3177Y1 

Sure
Poin

t A
g S

ys
tem

s




